
 
 
 
 
 
 

Oxfam Guidelines  
 

for 
 

Water Treatment  
 

in 
 

Emergencies  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Oxfam Humanitarian Department  (new Oxfam logo) 

  1



  2



 CONTENTS 
 

1.  Introduction 4 

2.  Assessing water quality 5 

2.1 Suspended solids (NTU) 6 

2.2 Microbiological (Faecal coliforms)  7 

2.3 Acidity/alkalinity (pH) 7 

2.4 Iron 7 

2.5 Salinity (TDS/Conductivity) 7 

2.6  Chemical 8 

3.  Treatment technologies 9 

3.1 Suspended solids removal/reduction 10 

3.2 Microbiological improvements 14 

3.3 pH adjustment 19 

3.4 Iron removal 20 

  3



4.  Application of treatment processes 21 

4.1 Bulk water supply to displaced populations 21 

4.2 Village level facilities 25 
[...]
out of the tank, and clean the walls and floor of the tank. Whilst doing this, it is good to wash the tank 
with a weak (0.05%) chlorine solution. Normally, this cleaning will be done every week or 2 weeks, 
but sometimes, it can be done less frequently than this. 
 
It is good to also wash out the chlorination tank periodically, though this will not need to be done as 
often as the sedimentation tank. 
 
It is very important that great care is taken not to tear the liners of the tanks. Shoes should be taken 
off, and sharp tools should not be used or taken in to the tank. If the water is highly turbid, a large 
amount of sludge will be generated, which may be impossible to remove through the 3" bottom outlet. 
 In this case it will have to be removed by hand or sluiced out with a water jet. 
 
Problems if too much aluminum sulphate (alum) is used 
At different times, the amount of alum which should be added will vary, depending on the water 
quality. This means that if the water is dirtier than usual, more alum than usual will have to be used. 
However, it is very important that the extra amount added is not excessive, otherwise there will be 
alum carried over into the drinking water supply, giving the water a metallic taste. This will not 
harm the people at the time, but it is possible that after some years, long term detrimental health 
effects may result. For this reason, great care should be taken that too much alum is not used. 
 
Cleaning of the upflow prefilters is achieved by rapid draindown. Disconnect inlet pipework at a 
convenient but close section and open the control valve fully. Arrange for washwater flows to be 
directed away from operational or access areas as they are heavily loaded with silt and will cause 
ground surfaces to seriously deteriorate. It may be necessary to excavate a washwater collection 
trench of sufficient size to collect a complete draindown volume and provide a soakaway/silt trap.  
 
 

6.4  Management and training 
 
In all of the above activities, good management and training is essential to ensure that procedures are 
followed as intended. A manual should be produced detailing all points relating to the development 
and operation/maintenance of the system which should include: 
�� A history of the development of the system. 
�� Any future upgrading plans. 
�� Water quality analysis. 
  37



�� A full set of drawings of the system layout, detailing positions of valves/junctions etc., elevation 
drawing with pipeline profiles. 

�� A full written operation schedule with timings for all operations; chemical dosing and quantities, 
pump operation/maintenance and fuel use, timings for opening and closing of all valves.  (Have 
these available in the operator’s own language if they can read.) 

�� A list of names of all operators, with duties, shift times and back-ups in case of absence/illness 
etc., pay scales and organogram of staff. 

�� Details of managers whom operators should report to in the event of breakdown and problems, 
and who should take action. (These managers must be contactable each and every day either in 
person or by radio if the operators do not have capacity to effect repairs themselves). 

 
In addition it is essential to: 
�� Keep a stock of spares and fittings, for an agreed period of time, of items likely to fail, and 

adequate stock control of these items. 
�� Keep a stock of chemicals (taking care of the shelf life of chlorine) and fuel sufficient for an 

agreed period of time and stock control, with clear idea of who buys these and when.  Is there a 
budget available? 

 
The motivation and payment of operatives is another important consideration. Working hours, 
especially at night when there will be little or no supervision and when operators may go to sleep, 
need to be set carefully to avoid problems. Payment and incentives, need to be set high enough to 
encourage work to be proper attendance and performance, while full involvement and explanation 
will help give the operatives a sense of involvement. Their experience in operating a system should 
be welcomed and used where appropriate. 
 
Finally there should also be time set aside to train up operators for the systems by going through 
every step of the operation, seeing that the operators can demonstrate how it is done. This should then 
be followed up by visits to check on water quality and quantity and to give training revision sessions. 
Also, it will be essential to get feedback from the users, e.g. the refugees themselves, to ensure that 
all is well from the user point of view. Community interaction should be incorporated as part of the 
training. 

  38



Appendix 1, WHO water quality guidelines. 
Only the most basic parameters of common concern have been set down here. For a comprehensive 
understanding of water quality parameters, refer to the WHO guidelines for drinking water quality. 
�� NTU max. recommended value is 5, but preferable<1for disinfection  efficiency. 
�� Taste and odour should be acceptable 
�� Faecal coliforms should always be 0. 
�� pH should be between 6.5 - 8.5 
�� TDS (total dissolved solids): 1000mg/l.  The  relationship between Conductivity and TDS is: 

Conductivity (microsiemens/cm) x factor (0.55 to 0.9) = TDS (mg/l) 
�� Aluminum: 0.2mg/l. Aluminum carry over in the treated water can be checked using the 

comparator supplied in the FMT kit. 
�� Ammonia <1.5mg/l. Causes tastes and odour 
�� Copper <1mg/l. Causes staining of laundry and as health significance <2mg/l. 
�� Chloride <250mg/l 
�� Chromium <0.05mg/l. Has health significance. 
�� Fluoride <1.5mg/l. Has health significance. 
�� High hardness, no limits but can give rise to consumer complaints through scum deposition 
�� Iron: 0.3mg/l.  Iron usually occurs in ground water and the guideline value is set for aesthetic 

reasons as iron causes discolouring of the water. 
�� Lead <0.01mg/l. Has health significance. 
�� Manganese <0.1mg/l. Causes staining of laundry and as health significance <0.5mg/l. 
�� Mercury <0.001mg/l. Has health significance. 
�� Nickel <0.02. Has health significance. 
�� Nitrate (as NO3

-) <50mg/l. Has health significance. 
�� Sulphate <250mg/l. Gives rise to taste and causes corrosion 
�� Zinc <3mg/l. Gives rise to taste and appearance. 
 
 
Appendix 1, Sphere standards 
Note: Only the relevant standard relating to water quality and quantity have been reproduced here. 
 
Water supply standard 1: access and water quantity  
All people have access to a sufficient quantity of water for drinking, cooking and personal and 
domestic hygiene. Public water points are sufficiently close to shelters to allow use of the minimum 
water requirement.  
Key indicators  
* At least 15 litres of water per person per day is collected.  
* Flow at each water collection point is at least 0.125 litres per second.  
* There is at least 1 water point per 250 people.  
* The maximum distance from any shelter to the nearest water point is 500 metres.  
 
Water supply standard 2: water quality  
Water at the point of collection is palatable, and of sufficient quality to be drunk and used for 
personal and domestic hygiene without causing significant risk to health due to water-borne diseases, 
or to chemical or radiological contamination from short term use.  
Key indicators  
* There are no more than 10 faecal coliforms per 100 ml at the point of delivery for undisinfected 
supplies.  
* Sanitary survey indicates low risk of faecal contamination.  
* For piped water supplies to populations over 10,000 people, or for all water supplies at times of risk 
or presence of diarrhea epidemic, water is treated with a residual disinfectant to an acceptable 
standard (e.g. residual free chlorine at the tap is 0.2-0.5 mg per litre and turbidity is below 5 NTU).  
* Conductivity is no more than 2,000 MS/cm and water is palatable to users.  
* No significant negative health effect due to chemical or radiological contamination from short term 
use, or from the planned duration of use of the water source, is detected (including carry-over of 
treatment chemicals), and assessment shows no significant probability of such an effect.  

  39



Appendix 2, Oxfam water testing and treatment kits 
 
Oxfam 
code 

Description What the kit if for 

FAS Aluminium Sulphate (500 
kgs) 

This kit contains 20 No bags of 17% ground aluminium 
sulphate 

FASD Alum Suction Side 
Dosing Kit 

Alum dosing pump to be used on suction side of any Oxfam 
pumps, PR2, P2, P4, P4H 

FBR M-FC Broth for DelAgua 
Water Testing Kit 

2ml ampoule of ready prepared broth for use with Delagua 
test kit 

FCCD Chlorine Constant Rate 
Dosing Kit 

Chlorine constant rate dosing kit, complete with brackets to 
fix on side of Oxfam tank 

FCH HTH Chlorine Powder 10 kg of HTH calcium hypochlorite with min 65% available 
chlorine 

FCT Chlorine Tablets (Tri-
chloroisocyanuric acid) 

50 No 200gram slow dissolving chlorination tablets 

FDS TDS Conductivity Meter Total Dissolved Solids sensor, range 100-10,000 ppm (mg/l) 
FF Slow Sand Filtration Kit Underdrain and other fittings for installation in 1No Oxfam 

T70 tank to make up a slow sand filter capacity 150m3/hr 
FFP Floating Pot Chlorinator 

Kit 
Plastic floating pot chlorinators for use with code FCT 

FK DelAgua Water Testing 
Kit – 240v 

Test kit including tests for Faecal coliforms, turbidty, 
chlorine and pH 

FKC Consumables for 
DelAgua Kit 

Consumables for DelAgua test kit 

FK10 DelAgua Water Testing 
Kit – 110v 

Delagua test kit with lower voltage supply, particularly for 
use in South America 

FMT Measuring and Testing 
Kit 

Containing compurgators for , aluminium, total iron, TDS 
meter, pH meter, thermometer, turbidty tube, and apparatus 
for conducting a jar test 

FPD Plastic Drum for Dosing 200 litre plastic drum for chemical dosing 
FPO Pooltester for 

Chlorine/pH Testing 
Comparator for testing pH and Chlorine 

FPU 14/20 litre water 
disinfection tablets 

200 Pots of 100 tablets, weight 350mg each tablet. Each 
tablet to contain 70mg of Sodium dichloroisocyanurate, 
which will provide approximately 2.1ppm available 
chlorine when used in 20 litres of water or 3ppm in a 14 
litre Oxfam water container 

FRF Roughing Filter for T11 
Tank 

Roughing filter kit designed to fit inside Oxfam T11 tank and 
operate at around 3.2m3/m2/hr 

FTT Turbidity tube Plastic tube for measuring turbidty 
FUC Upflow Clarifier (to fit 

T11 Tank) 
Upflow clarifier kit designed to fit inside Oxfam T11 tank 
and operate from 7-9m3/m2/hr 

FX Fibertex F-4M Filter 
Fabric 

Non woven fabric for use in slow sand filters, the upflow 
clarifier and for river intakes 

 
 
 

  40



Appendix 3  Treatment system monitoring forms 
(Translate these forms to local language as required) 
 
Oxfam water treatment systems, form 1 - water quality monitoring sheet 
 
Location  : 
 
Name of technician : 
 
Required frequency of sampling - daily/weekly/monthly (specify) 
 

Date Sample 
No 
Location 

Free Cl 
Res. Mg/l 

Inlet 
turbidity 

Outlet 
turbidity 

Aluminium 
carry over 
mg/l 

pH No of Faecal 
coliforms/ 
100ml  

        

        

        

        

        

        

        

        

        

        

        

        

        

        

        

   41



Oxfam Water Treatment systems, form 2: Consumable usage and water 
production records 
 
 
Location  : 
 
Name of technician 
 

Water 
production 
(M3/DAY) 

Diesel 
(litres) 

Chlorine 
Volume of 
1% stock 
solution 

Aluminum 
sulphate 
Volume of 
10% stock 
solution 

Lime 
(litres/ 
grams) 

Other 

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

 
Note: Quantities of chemicals used are expressed in terms of volume as this is easier to 
measure. Chlorine as 1% solution, lime as    %, aluminum sulphate as    % 

   42



Oxfam water treatment systems, form3, pumping tank operation/filling schedule 
 
 
Location  : 
 
Name of technician : 

 
Pump 
No. 

Time of pump 
operation 
 
 

Time outlet valve open Time outlet valve closed 
 

 
 

Pump 
on 

Pump 
off 

No.1 No.2 No.3  No.1 No.2 No.3  

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
 

          

 
   43



Acknowledgements 
 
These guidelines have been considerably updated and modified from the first editions and 
there have been contributions from Brian Clarke (University of Surrey). 
 
The original development of the Water Packs was made possible with the generosity and professional 
skill of the University of Surrey and the Public Health Engineering section of Imperial College, 
London.  Since then, active development and evolution of the water kits has continued, based on field 
experience and with continued input from the University of Surrey and others. 
 
April 2001 
 
Richard Luff 

   44



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Oxfam is a partnership of people committed to relieve poverty, distress, and suffering in any part of 
the world. 
 
We believe in the essential dignity of people and in their capacity to overcome the problems they 
face, whether they stem from natural, social, political, or economic conditions. 
 
For further information, contact 
 
Public Health Engineering Team 
Oxfam (GB) 
274 Banbury Road, Oxford OX2 7DZ, UK 
Telephone 0044 (0)1865 312135,   Fax 312224 
 

   45


	2.  Assessing water quality
	Summary
	2.1  Suspended solids (NTU)
	2.2  Microbiological (faecal coliforms)
	2.3  Acidity/alkalinity (pH)
	2.4  Iron
	2.5  Salinity (TDS/Conductivity)
	2.6  Chemical

	3.  Treatment technologies
	Summary
	3.1  Suspended solids removal/reduction
	3.1.1  Treatment at intake
	3.1.2  Sedimentation
	3.1.3  Coagulation and flocculation
	3.1.4  Roughing filtration – upflow prefilters
	3.2  Microbiological improvements
	3.2.3  Slow Sand Filtration
	Summary
	Summary

	Appendix 1, WHO water quality guidelines.
	Appendix 3 Treatment system monitoring forms

